



# TEST CERTIFICATE

No: 02020

XXXXXXXXXXXXXXXXXX

This is to certify that the following products

**MARITIME PINE**  
**&**  
**SCOTS PINE**

Both particulate bark materials intended for use as playground safety surfacing  
and as received from

**BOURNE AMENITY**

Newenden  
Cranbrook  
Kent  
TN18 5QG

have been tested in accordance with the requirements of BSEN 1177 : 1998 with the following  
Critical Fall Heights obtained from the depth of material as shown and  
as tested on the sub-base as indicated.

**CRITICAL FALL HEIGHT**  
(Concrete sub-base)

<i>Maritime Pine - 300mm depth</i>	<b>3.00m<sup>+</sup></b>
<i>Scots Pine - 300mm depth</i>	<b>3.00m<sup>+</sup></b>

XXXXXXXXXXXXXXXXXX

Reference should be made to the RAPRA Confidential Technical Report which relates to this  
certificate for the test details and results, the Report being No: **35789** (G0751) dated **23rd May 2000**.

K. R. Edge  
Consultant Product Test Engineer

S. W. Hawley  
Testing - Business Manager

Page 1 of 1 page.

**Rapra Technology Limited**

Shawbury, Shrewsbury, Shropshire SY4 4NR, United Kingdom  
Telephone: +44 (0)1939 250383 Fax: +44 (0)1939 251118